SPORTON LAB.

FCC RF Test Report

Report No. : FG211306I

FR1 n66 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Sp

m

Ref Level 23.70 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 svgPwr
20 dbifeiihack e P UBIHECHBEABS_ e
Line _$PURIOUS |ﬂ’\.|’ ABS PABS Line _$PURIOUS_LINE_ABS, PASS '
10 dem H 10 dBm ‘u
0 d&m I‘ 0 dem |
-10 dBm | -10 dém ‘\
| SPURIOUS_LINE_ABS_ H f |L
20 dem \ 20 dem j
-30 dBm \ -30 dem !
40 dBm L\ #0 dBm r
-50 dBm— \q‘ 0 dem ‘ J ‘
J‘.\( ‘uuul.h u,
60 dom {\,M - e e T e N =1 [l 4o cem J d
R & e e A A A e, penyr W Y P it e LT G P

70 derm -70 dem
Start 1.7 GHz 3003 pts Stop 1.75 GHz | (|['start 1.74 GHz 3003 pts Stop 1.79 GHz
purious E'"i“i'"l‘s ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALi Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.700 GHz 1.709 Ghz 1.000 MHz 1.70828 GHz -40.66 dém -27.66 d& 1.740 GHz 1.780 Ghz 100.000 kHz 1.77934 GHz 14.42 dBm -15.58 dB

1.709 GHz 1.710 GHz 500.000 kHz 1.70999 GHz -18.87 dBm -5.87 dB 1780 GHz 1781 GHz 500,000 kHz 178003 e ~20-45 dom Ty

1.710 GHz 1.750 GHz 100,000 kHz 1.71066 GHz 15.17 dBm -14.83 d8 1.781 CHz 760 one 1,000 M 170118 ohe ~35 14 dbm 26 14 dB

S
.
Il [ (] i i o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 23.40 dBm Offset 5.40 db

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23,70 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 avgpwr
20 dbipeit fhack P4, SPUBIOCHBEKABS_ DAgE
Line $PURIOUS LINE ABS Line _$PURIOUS_LINE_ABS, PASS

10 dBm 10 dBm

0 dBm 0 dém

-10 dBm T o Y o eV T S et i Jr;lﬂ;::r\}m M s s Yt o PO Y YRR RTR -y

| SPURIOUS_LINE_ABS_ { \ |

-20 d8m ‘ ‘ 20 dBm

-30 dem ) { 30 dBm ‘[

-40 dBm i 40 dBm ‘ pilicnn

-50 dBm -50 dem:

60 dem -60 dem:

-70 dBm 70 dBm

Start 1.7 GHz 3003 pts Stop 1.75 GHz | (|| Start 1.74 GHz 3003 pts Stop 1.79 GHz

purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
1.700 GHz 1.709 GHz 1.000 MHz 1.70131 GHz -33.87 dém -20.87 d& 1.740 GHz 1.780 GHz 100.000 kHz 1.74250 GHz -4.30 dBm -34.30 dB
1.709 GHz 1.710 GHz 500.000 kHz 1.71000 GHz -37.56 dém -24.56 dB 1.780 GHz 1.781 GHz 500.000 kHz 1.78003 GHz -39.28 dBm -26.28 dB
1.710 GHz 1.750 GHz 100.000 kHz 1.73651 GHz -4.85 dém -34.85 dB 1.781 CHz 1.700 GHz 1,000 MHz2 1.78610 GHz 38.53 dBm 25.53 dB
T
1 j [ i

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ3129G

1 A295 of A344
: Mar. 17, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. :

FG211306I

Conducted Spurious Emission

FR1 n66 / 5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Sy

Ref Level 0.00 dBm Offset 5.40 dg

SGL Count 100/100

Mode Auto Sweep

S

Ref Level 0.00 dBém
SGL Count 100/100

Offset 5.40 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk
10 ddpR—HEURIOUS JINE ABS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
50 dg 50 dBm I
A "
P | [ R R, etLl ey st AP P W
70 dB 70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 945,46477 MHz -59.01 dBm -46.01 dB 30,000 MHz 1,000 GHz 1.000 MHz 872.75112 MHz -58.85 dBm -45.85 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66554 GHz -56.99 dBm -43.99 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69808 GHz -57.63 dBm -44.63 di
1.790 GHz 3,000 GHz 1.000 MHz 2.11397 GHz -53,80 dBm -40,80 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.14381 GHz -55.14 dBm -42.14 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42021 GHz -42.90 dBm -29.90 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.48571 GHz -44.72 dBm -31.72 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.84527 GHz -56.47 dBm -43.47 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.93938 GHz -56.56 dBm -43.56 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.04362 GHz -54.81 dBm -41.81 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.01237 GHz -55.03 dBm -42.03 dB&
hid bl

Dater 2 FEB 2022 01:38:31

Date: 2 FEB.2022 01:40:38

Highest Channel / 1RB1

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 de Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
-10 ddfR—$PLRIOUS LINE_ABS PARS
SPURIOUS_LINE_ABS
20 dB

.30 dB

-40 dB

o 1

Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit

30.000 MHz 1.000 GHz 1.000 MHz 875.65967 MHz -58.84 dBm -45.84 dB

1.000 GHz 1.700 GHz 1.000 MHz 1.59593 GHz -58.65 dBm -45.65 dB

1.790 GHz 3,000 GHz 1.000 MHz 2.17308 GHz -56.60 dBm -43,60 dB

3.000 GHz 5.000 GHz 1.000 MHz 3.55070 GHz -45.48 dbm -32.48 dB

9.000 GHz 13.000 GHz 1.000 MHz 11.85038 GHz -56.54 dBm -43.54 dB

13.000 GHz 18.000 GHz 1.000 MHz 17.05070 GHz -54.61 dBm -41.61 dB

m—
L )i J | b

Date: 2.FEB.2022 01.4209

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ3129G

Page Number

1 A296 of A344

Report Issued Date : Mar. 17, 2022

Report Version

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG211306I

FR1 n66 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 d8 Mode Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 5.40 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit PaRS Limit

10 ddRe INE_ARS PARS _1p diBe INE_ARS

SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS

20 dB -20 dBm

30 dB -30 dBm

-40 dB -40 dBm

50 dB i 50 dBm Jr‘

A ~ A
i masantin utall e Py e el W . I | PP VY VL ~

70 de 70 dBm

-80 der -80 dBm

-90 dBm -90 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions [Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 907.16892 MHz -58.97 dBm -45.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 889.23288 MHz -58.90 dBm -45.90 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -57.55 dBm -44.55 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69563 GHz -57.26 dBm -44.26 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.11276 GHz -55,97 dBm -42,97 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.14461 GHz -57.24 dBm -44,24 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.42071 GHz -43.05 dBm -30.05 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.48071 GHz -44.45 dBm -31.45 db
9.000 GHz 13.000 GHz 1.000 MHz 11.90489 GHz -56.62 dBm -43.62 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.92438 GHz -56.45 dBm -43.45 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.06570 GHz -54,79 dBm -41.79 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.05195 GHz -54.98 dBm -41.95 dB
- m— - m—
L VA J - L JL 4 ‘

Dater 2 FEB 2022 02:21:00

Date: 2 FEB.2022 02:27-04

Highest Channel / 1RB1

spectum ]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 de Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
PLRIOUS | INF_ABS PARS
5_LINE_ABS
"
L m‘l A
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 959.03798 MHz -58.90 dBm -45.90 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.59068 GHz -58.94 dBm -45.94 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.83440 GHz -57.91 dBm -44,91 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.54070 GHz 46,86 dBm -33.86 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.94638 GHz -56.61 dBm -43.61 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.02862 GHz -55.05 dBm -42.05 dB
hid
L L J ("3

Date: 2.FEB.2022 02.31.23

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ3129G

Page Number 1 A297 of A344
Report Issued Date : Mar. 17, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG211306I

FR1 n66 / 15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 d8 Mode Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 5.40 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit PAES Limit

10 dBRE INE_ARS BAES 10 deRR INE_ABS

SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS

20 d8 20 dBm

30 d8 -30 dBm

40 de -40 dBm

"
-50 d 50 dBm i
" b A
ool | e P PRI prr L A, S

70 dB 70 dBm

-80 der -80 dBm

-90 dB -0 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions [Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 974.55022 MHz -58.58 dBm -45.58 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.12344 MHz -58.75 dBm -45.75 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66554 GHz -57.84 dBm -44.84 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69318 GHz -57.97 dBm -44.97 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.11316 GHz -56,93 dBm -43,02 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.14179 GHz -57.71 dBm -44.71dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42121 GHz -43.18 dBm -30.15 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.47621 GHz -43.66 dBm -30.66 db
9.000 GHz 13.000 GHz 1.000 MHz 11.92088 GHz -56.52 dBm -43.52 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.96088 GHz -56.44 dBm -43.44 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.03904 GHz -54,90 dBm -41,90 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.03154 GHz -54.85 dBm -41.85 dB
- m— e p—
L VA J - L JL 4 .

Dater 2 FEB 2022 04:1208

Date: 2 FEB.2022 04:13:18

Highest Channel / 1RB1

spectum ]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 de Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
| PLRIOLS | INE_ABS PARS
5_LINE_ABS
30 dB
40 dB
=50 dB L
T et e,
A AL A,
-70 dg
-80 dg
-00 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 870.81209 MHz -58.76 dBm -45.76 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.58613 GHz -59.13 dBm -46.13 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79383 GHz -55.60 dBm -42,60 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.53121 GHz -47.29 dBm -34.25 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.84527 GHz -56.65 dBm -43.65 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.05654 GHz -54.94 dBm -41.94 db
hid
L L J ("3

Date: 2.FEB.2022 041433

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ3129G

Page Number 1 A298 of A344
Report Issued Date : Mar. 17, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG211306I

FR1 n66 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 d8 Mode Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 5.40 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit PaRS Limit

10 dBRE INE_ARS BAES 10 deRR INE_ABS

SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS

20 d8 20 dBm

30 d8 -30 dBm

40 de -40 dBm

50 dg I 50 dBm

gt A 2
. I ) -, W ottt PP ol - e, .

70 dB 70 dBm

-80 der -80 dBm

-90 dB -0 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions [Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 911.53173 MHz -58.82 dBm -45.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 904.26037 MHz -58.81 dBm -45.81 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66589 GHz -57.78 dBm -44.76 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69073 GHz -56.90 dBm -43.90 de
1,790 GHz 3,000 GHz 1.000 MHz 2.11236 GHz -57.82 dBm -44,82 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.84205 GHz -57,97 dBm -44,97 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42121 GHz -42.74 dBm -29.74 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.47121 GHz -42.62 dBm -25.62 db
9.000 GHz 13.000 GHz 1.000 MHz 11.83938 GHz -56.48 dBm -43.48 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.93988 GHz -56.56 dBm -43.56 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.04195 GHz -54,79 dBm -41.72 db 13.000 GHz 18,000 GHz 1.000 MHz 15.30418 GHz -54.31 dBm -41.81 dB
- m— e p—
L VA J - L JL 4 ‘

Dater 2 FEB 2022 04:2313

Date: 2 FEB.2022 04:24:44

Highest Channel / 1RB1

spectum ]

Ref Level 0.00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 5.40 de Mode Auto Sweep

PABS

Limit rwrk
| INE_ABS PARS

BURIONS

Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 928.49825 MHz -58.98 dBm -45.98 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.58088 GHz -59.30 dBm -46.30 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79367 GHz -57.72 dBm -44,72 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.52121 GHz -45.57 dBm -32.57 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.94638 GHz -56.57 dBm -43.57 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.04862 GHz -55.00 dBm -42.09 dB
( I J ]

Date: 2.FEB.2022 04:2553

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ3129G

Page Number 1 A299 of A344
Report Issued Date : Mar. 17, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG211306I

FR1 n66 / 30MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

- o
A A
Ref Level 0,00 dBm  Offset 5.40 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.40 db Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit PAR Limit
INE_ARS p _1p diBe INE_ARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
-40 dBm
¥
50 dBm
s A A
N o oy T oh e PR Ry PN
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.36432 MHz -58.90 dBm -45.90 dB 30,000 MHz 1,000 GHz 1.000 MHz 951.28186 MHz -58.83 dBm -45.83 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -55.99 dBm -42.99 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68583 GHz -57.06 dBm -44.06 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.66030 GHz -57.61 dBm -44,61 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.82804 GHz -57.82 dBm -44,82 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42171 GHz -42.18 dBm -29.18 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.46171 GHz -42.40 dBm -25.40 db
9.000 GHz 13.000 GHz 1.000 MHz 11.92588 GHz -56.30 dBm -43.30 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.93338 GHz -56.58 dBm -43.58 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.03237 GHz -54.87 dBm -41.87 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.02654 GHz -55.00 dBm -42.00 dB
- m— - m—
L VA J - L JL 4 ‘
Date: 2.FEB.2022 05:14:02 Date: 2, FEB.2022 051616
o
A
Ref Level 0.00 dem  Offset 5.40 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rwrk PARS
.10 48HE—HPLRIOUS | INF_ABS PARS
SPURIOUS_LINE_ABS
20 dB
-30 dB
-40 dB
50 dB
| A
P pr g .
-70 dg
-80 dBm
-00 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.51004 MHz -58.58 dBm -45.58 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.57144 GHz -59.03 dBm -46.03 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.66716 GHz -57.85 dBm -44,85 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.50171 GHz -43.62 dBm -30.62 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.85277 GHz -56.48 dBm -43.48 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.058612 GHz -54.90 dBm -41,90 dB
hid
L L J ("3

Date: 2.FEB.2022 05:17.45

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ3129G

Page Number 1 A300 of A344
Report Issued Date : Mar. 17, 2022
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG211306I

FR1 n66 / 40MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

pectr o pectr by
Ref Level 0.00 dBm  Offset 5.40 dg Mode Auto Sweep Ref Level 0.00 dem Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit PAR Limit
INE_ARS I3 10 deRR INE_ABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
50 dBm
[P ST PR P T N PN pa ol A IR [ | RPN NP PV bl
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 945,94953 MHz -58.10 dBm -45.10 dB 30,000 MHz 1,000 GHz 1.000 MHz 861.11684 MHz -58.18 dBm -45.18 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -55.32 dBm -42.32 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69913 GHz -57.98 dBm -44.98 di
1,790 GHz 3,000 GHz 1.000 MHz 2.62281 GHz -56,99 dBm -43,09 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.14703 GHz -56.31 dBm -43.81 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51442 GHz -52.89 dbm -39.85 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.97442 GHz -52.,88 dBm -39.88 db
9.000 GHz 13.000 GHz 1.000 MHz 11.35846 GHz -54.74 dBm -41.74 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.66604 GHz -54,73 dBm -41.73 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.66315 GHz -51.19 dBm -38.19 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.67232 GHz -51.31 dBm -38.31 dB
- p— e m—
L VA J - L JL 4 ‘
Date: 9.FEB.2022 09:07:0 : 9.FEB.2022 09:09:01
o
A
Ref Level 0.00 dBm  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rwrk PARS
.10 4dpR—BPURIOUS | INE_ABS PARS
SPURIOUS_LINE_ABS
20 d8
30 d8
-40 dg
50 dg
B PR et WS W S A b
-70 dg
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 961.33683 MHz -58.20 dBm -45.20 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.59068 GHz -58.41 dBm -45.41 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.17526 GHz -56.67 dBm -43.67 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51642 GHz -52.92 dbm -39.92 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68329 GHz -54.68 dBm -41.68 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65607 GHz -51.05 dBm -38.05 dB
hid
L L J ("3

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ3129G

Page Number 1 A301 of A344
Report Issued Date : Mar. 17, 2022
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FG211306I

Frequency Stability

Test Conditions FR1 n66 (QPSK) / Middle Channel Limit
BW 40MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0015
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0031
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0011
20 Battery End Point 0.0016

Note:

1. Normal Voltage =3.87V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.48 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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FR1 n66 for other PA

Peak-to-Average Ratio
Mode FR1 n66 / 40MHz / DFT-S OFDM
Mod. P1/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 6.95 6.72 6.83 6.79 PASS
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.87 PASS
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Spectrum 2 (X)

Ref Level 25.40 dém Offset 5.40 d8 & RBW 1 MHz

SGL Count 100/100

Offset 5.40 d8 & RBW 1 MHz
lo Att 30ds @ SWT 100 ms @ VBW 3 MHz  Mode Auta Sweep

(@153 Avgrwr

20 dB

gl kbl

691 pts

70 df
CF 1.745 GHz. 691 pts Span 81.3 MHz
‘Channel Power

Bandwidth 40.00 MHz Power 23.54 dBm Bandwidth 40.00 MHz Tx Total 30.49 dBm

Date: 9.FEB.2022 09:36:12

Spectrum 2 (X

! I

o .

Ref Level 25.40 dBm Offset 540 d8 & RBW 1 MHz

SGL Count 100/100

Offset 5.40 08 & RBW 1 MHz
o Att 30 d8 @ SWT 100 ms @ VBW 3 MHz  Mode Auta Sweep

(@153 Avgrwr

20 dB

10 df

0 d

-10d
-20 di
m&é”MW

40 o

-50 df

60 d

70 df

CF 1.745 GHz. 691 pts

VWW

‘Channel Power
Bandwidth 40.00 MHz Power 23.11 dBm

Bandwidth 40.00 MHz Tx Total 29.83 dBm

Date: 9.FEB.2022 09:35:32

Spectrum 2 (X

! I

Ref Level 25.40 dBm Offset 540 d8 & RBW 1 MHz

SGL Count 100/100

Span 61.3 MHz

Offset 5.40 08 & RBW 1 MHz
30 d8 @ SWT 100 ms @ VBW 3 MHz  Mode Auta Sweep

(@155 AvgPwr

20 db

10 df

0 d

-10 df

-20 df

40 o

W T e

-50 df

60 d

70 df

CF 1.745 GHz. 691 pts

‘Channel Power
Bandwidth 40.00 MHz Power 22.06 dBm

Bandwidth 40.00 MHz Tx Total 28.89 dBm

Date: §.FEB.2022 09:33:30

! I

Span 61.3 MHz
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gm..u.. FCC RF Test Report Report No. : FG211306l

Specmmz ® " (specrum | REINC) =)
Ref Level 25.40 dém Offset 5.40 d8 & RBW 1 MHz Ref Level 25.40 dém Offset 5.40 d8 & RBW 1 MHz
j= Att 30de @ SWT  100m:s @ VBW 3 MHz Mode auto Sweep j= Att 30de @ SWT 100 ms @ VBW 3 MHz Mode Auto Sweap
SGL Count 1007100 SGL Count 1007100
@153 AvgPwr @153 Max
10 dB 10 dB
0 di 0 di
-10 df -10 df
20 d W .
,}29.,.}’“" WL _..J b ] Va0 d
-40 d -40 d
-50 df -50 df
60 d 60 d
~70 df ~70 df
CF 1.745 GHz. 691 pts Span 81.3 MHz CF 1.745 GHz. 691 pts Span 81.3 MHz
‘Channel Power ‘Channel Power
Bandwidth 40.00 MHz Power 21.51 dBm Tx Total 21.51 dBm Bandwidth 40.00 MHz Power 28.30 dBm Tx Total 28.30 dBm
I ) p) )i
Date: 9.FEB.2022 09:33:04 Date: 9.FEB.2022 09:32:33

Spectrum 2 (X [@ Spectrum [@
Ref Level 25.40 dBm Offset 540 d8 & RBW 1 MHz Ref Level 25.40 dBm Offset 5.40 08 & RBW 1 MHz
fo Att 30 B @ SWT 100 ms @ VBW 3 MHz Mode Auto Sweep po Att 30dE @ SWT 10D ms & VBW 3 MHz  Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
@153 AvgPwr @153 Max
0 0
10 dB 10 dB
0 di 0 di
10 df -10 df
-20 di -20 di M\‘“‘JAH
a0d W o
M
-40d -40d
-50 df -50 df
-0 d £0d
70 ds ~70 df
CF 1.745 GHz. 691 pts Span 81.3 MHz CF 1.745 GHz. 691 pts Span 81.3 MHz
‘Channel Power ‘Channel Power
Bandwidth 40.00 MHz Power 19.48 dBm Tx Total 19.48 dBm Bandwidth 40.00 MHz Power 26.35dBm Tx Total 26.35 dBm
N L )
Date: 9.FEB.2022 09:31:32 Date: 9.FEB.2022 09:32:00
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26dB Bandwidth

Mode

FR1 n66 : 26dB BW(MHz) / DFT-S OFDM

BW

Mod.

QPSK

16QAM

Middle CH

40.92

40.92

QPSK

16QAM

Spectrum == Spectrum =
Ref Level 25.40 dem  Offset 5.40 db @ RAW 1Mz Ref Lavel 25,40 dim  Offset ©.40 db & RBW 1Mz
jo Att 30dB  SWT 1l.4yus @ VBW 3 MHz Mode auto FFT b Att 30 d& 114 ys ® VBW 3 MHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
CETEN 1.7 dbm)| N CETEN 15.86 dBm
= g 17480370 GHz E ¥ 17810140 GHz
L S TLYAS T Py 26.00 dB o T T N et - W AR, 26.00 dB
10¢ Bw K 40.919000000 MHZ| 104 Bw \ 40.919000000 MHZ|
{ q factor 2.7 q factor \ 42.3
0 de ! 0 de |
10 dem I -10 dam Ji
-20 B e ol — -20 dBip = 4 o
- U e, S S sl PNV,
-30 dem -30 dBm-
40 d8m 40 dBm
-50 dem -50 dBm:
60 dar 60 dem
=70 dBém -70 dém:
CF 1.745 GHz 1001 pts Span 80.0 MHz CF 1.745 GHz 1001 pts Span 80.0 MHz
Marker Markar
Type | Ref | Tre X-value v-value Function Function Result Type | Ref | Tre X-value v-value Function Function Result
f I i i i i f i i i i i
M1 1 1,748037 GHz 14.74 dBm ndB down 40.919 MHz M1 1 1.731014 GHz 15.86 dBm ndB down 40,919 MHz
1 i 1.72454 GHz -10.50 dam nds 26.00 ds 1 i 1.72454 GHz ~9.06 dsm nds 25.00 d&
T2 1 1. 76546 GHz -10.17 dBm Q factor 42.7 T2 1 1.76546 GHz -9.39 dBm Q factor 42.3
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SPORTON LAB.
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Occupied Bandwidth

Mode

FR1 n66 : 99%0BW(MHz) / DFT-S OFDM

BW

40M

Mod.

QPSK

16QAM

Middle CH

38.76

38.76

QPSK

16QAM

Ref Level 25,40 dim  Offset 540 dB @ RBW 1 MHZ Reflavel 25,40 dim  Offset 5.40 db = RBW 1 MHZ
o Att 30de SWT 1ld4ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  1léyus @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1P Miax [035k Max
MI[1] 15.96 dBm)| MI[1] 15.15 dBm
20 _ X 1.7592260 GHz 20 1.7966080 GHz|
. R A W Vo W Y T A A 38.761238761 MHZ] - T NSl BE B A 38.761238761 MHz
- [ \ o / |
0 e i '\ 0 de 1 "
-10 dBm. J | -10 dBm ! |
AL | ) L
-20 gim s 7 o 20 A B BT
et N ‘ A S’ V] - + ~A
-30 dBm -30 dam
40 dam 40 dam
50 dom -50 dam
60 dam -60 dam
70 dam -70 dm
CF 1.745 GHz 1001 pts Span 80.0 MHz CF 1.745 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result | Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML T 1.759226 GHz 15.96 dBm ML T 1.736608 GHz 15.15 dBm
T fy 17285794 GHz 10.40 dam oce Bw 38.761238761 MHz T L 1.7256593 GHz 9.57 dam oce Bw 38.761236761 MHZ
T2 1 1.7643407 GHz 9.61 dBm T2 1 1.7644206 GHz 9.56 dBm
L I e
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SPORTON LAB.
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Report No. : FG211306I

Conducted Band Edge

FR1 n66 / 5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum || spe n "y
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 avgPwr
20 dhifpilfheck BAKs " L SPURIGISCHBEKABS_ n
Line _$PURIOUS LINE ABS PABS { \ Line _§PURIOUS_LINE_ABS \
10 dem T 10 dBm t
' \
0 dem /‘ 0 dem ]\
-10 dBm -10 dBm i
SPURIOUS_LINE_ABS_ “\ ‘{
-20 dem / ‘ 20 dBm ff \
-30 dBm H\ A -30 dem A | e
(/ Y. / Y f \| J \ \ [
40 dem -40 dBm 1
T T 1
LT at ™ | ] f S AR
v, \
-50 dBm — P Y T / |||, dem L,:/ﬂ U =
M b, -1
-60 dBm Mol 50 dam A"
70 dém 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ]|l Start 1.775 GHz 3003 pts Stop 1.79 GHz
[Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170841 GHz -31,60 dém 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77964 GHz 20.70 dBm -9.30 d&
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz -16.04 dém 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -17.22 dBm -4.22 de
1.710 GHz 1715 GHz 100.000 kHz 171032 GHz 20.57 dBm 1.781 GHz 1.790 GHz 1.000 MHz 1.78179 GHz -30.04 dBm -17.04 dB
i J1 L i

Date: 2 FEB 2022 20:34:41

Date: 2 FEB 2022 2004448

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum UE' Spectr "y
Ref Level 23.40 dbm  Offset 5.40 db Mode Auto Sweep RefLevel 23.70 d8m  Offset 5.40 dB Mode Auto Sweep
SGL Count_100/100 SGL Count 100/100
@1 AvgPwr AvgPwr
20 dhifitfheck _‘WEJE!;PWL‘AMCUPE PASS
Line BEPURIOUS INE_ABS Line SPURIOUS. INE_ABS PASES
10 dem 1048
ISPV PR WX W M II*MWV\A\,’JI’\N“F \
0 dBm T 1 g dem '\
-10 dBm | | 10 dBm 1
SPURIOUS_LINE_ABS_ L l
-20 dom T 20 dBm } =
Lot P
20 dom p——— ,# 30 dem L Mm
- e A —
40 dBm o -0 dem ey
e fasteps, .
-50 dém 50 dem
-60 dBm -60 dem
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
1.700 GHz 1.708 GHz 1.000 MHz 1.70664 GHz -26.63 dBm -13.63 d 1.775 GHz 1.780 GHz 100.000 kHz 1.77790 GHz 8.45 dBm -21.55 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -29.97 dém -16.97 d8 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -26.79 dBm -13.79 dB
1.710 GHz 1.715 GHz 100,000 kHz 171170 GHz 5.25 dBm -21.75 dB 1761 CHz 700 GRz 1.000 MH2 178179 CHz ~55.56 cAm 555 b
Jj | N il ™

Date: 2.FEB.2022 20:27.57

Date: 2.FEB.2022 20:40.53
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SPORTON LAB.
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Report No. : FG211306I

FR1 n66 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum | sp n "y
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dbiail ek Bak: | SPURIMECHBEKARS BARS
Line _EPURIOUS_|INE_ABS PAKS Line _§PURIOUS_|INE_ABS \ PASS
10 dBm }' 10 dBm 1
0 dém | 0 dBm I\
-10 dBm “I -10 dBm H—
SPURIOUS_LINE_ABS_ \ )
-20 dem / % .20 dBm |
"
vl
-30 dBm 4 i -30 dBm fh
Ay T I AR
-0 dam f i /J nWrALL ] & 40 dBm I 8 Wl ‘1 vy
1 T N -
. I s (AT | e *h pﬁlh w7
A, PRTIPRATY A r i ‘J\'\.JL ﬂﬂl} |/ F ~ LT TN T (T
-0 dem M 0
70 dém 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ]|l Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170814 GHz -32.62 dém -19.62 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77966 GHz 19.67 dBm -10.13 d&
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz -16.26 dém -3.28 d8 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -18.66 dBm -5.66 d8
1,710 GHz 1.715 GHz 100,000 kHz 171033 GHz 19.25 dBm -10.75 d& 1.781 CHz 1700 GH2 1,000 Mz 170170 ohe ~32.35 dbm 535 b
)i | [ i 1 ™

Date: 2 FEB 2022 20:34:14

Date: 2 FEB 2022 2004419

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.40 db Mode Auto Sweep

Ref Level 23,70 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dhipitfheck B4 L SPURIROCHBERARS_ PABS
Line BEPURIOUS INE_ABS Line SPURIOUS. INE_ABS PASES
10 dBm 10 dBm
Hv ey, MW"\(“V"’P"-A/"‘«['\{V\ Iﬂm‘»—w'\ﬂwwmw-w\wwm‘
od dem i
dBm ] \ o dem 1|
-10 dem 1 10 dBm !
SPURIOUS_LINE_ABS_ j k l
-20 dem 20 dem i
- e
-30 dem: . -30 dem:
— M S bt
40 dBm pangre= -40 dem [
£ il
ae——
50 dem 50 dem
60 dBm: 60 dBm
70 dem 70 dBm.
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
1.700 GHz 1.708 GHz 1.000 MHz 1.70683 GHz -25.58 dBm -12.56 db 1.775 GHz 1.780 GHz 100.000 kHz 1.77656 GHz 6.95 dBm -23.05 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -30.50 dérm -17.50 d8 1.780 GHz 1.781 GHz 50.000 kHz 1.78001 GHz -29.15 dBm -16.15 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71190 GHz 5.66 dBm -23.34 dB 1781 GHz 700 GRz 1.000 MH2 178105 GHs ~55.50 dBm 1050 B
Il i L £z

Date: 2.FEB.2022 20:28.24

Date: 2.FEB.2022 20:41.17
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FR1 n66 / 5SMHz / DFT-S OFDM / 16Q

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.40 dB Mode Auto Sweep

Sp

Ref Level 2370 dém Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 avgPwr
20 dbifilfheck DAk | SPURIGINECHBEKABS PARS
Line _$PURIOUS INE_ABS PABS lﬂ\ Line _$PURIOUS_LINE_ABS_|N PASS
f

10 dBm ! 10 dBm T

0 dém J’ 0dem H ‘E

-10 dBm \ -10 dem t
SPURIOUS_LINE_ABS_ 1 \ y] &

-20 d8m -20 dem

-30 dBm / \ ﬁ'

1 ]
40 dam - -

-30 dBm r \ f' \

|
o rs i 40 dBm o &
i, fJ ’V\\ ] \ n .-'\I I f \'\ | P
50 dem = e — il ] |[| -6 cem — —_— o
A \NIM ’j wuw) ) Y R P o]
-50 dBm ekl 50 el
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1,70832 GHz -33.78 dBm -20.78 dé 1.775 GHz 1.780 GHz 100.000 kHz 1.77966 GHz 18.61 dBm -11.39 dB

1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -17.94 dBm -4.94 dB 1.780 GHz 1.781 GHz 50.000 kHz 1,78000 GHz -19.18 dBm -6.18 dB

1.710 GHz 1.715 GHz 100,000 kHz 1,71030 GHz 18.60 dBm -11.40 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78153 GHz -32.65 dbm -19.65 db

]—' [ | AX ‘"[ (| ]

Date: 2 FEB 2022 20:33:48

Date: 2 FEB 2022 2004354

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.40 db Mode Auto Sweep

Ref Level 23,70 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: 2.FEB.2022 20:28.49

@1 Avgpwr (01 avgPur
20 abli A SPUB e CHbELAS_ BARS
Line EPURIOUS INE_ABS Line SPURIOUS. INE_ABS PASES
10 dBm 10 dém
o e\ e Mol P
ARG S AACSY | e \\
-10 dBm ! \1 10 dBm
SPURIOUS_LINE_ABS_ | I
-20 dBm 1 20 dbm
|
e | | A
-20 dBm R -30 dBm s
WM \\W« T
-40 dBm o 40 dBm ]
» P
-S0 dem -50 dem
-&0 dBm -60 dem
-70 dBm -70 dem:
Start 1.7 CHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
1,700 GHz 1.709 GHz 1.000 MHz 1.70892 GHz -25.74 dém -12.74 d8 1.775 GHz 1.780 GHz 100.000 kHz 1.77689 GHz 6.08 dBm -23.92 db
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -30.64 d&ém -17.64 de 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -30.21 dBm -17.21 dB
1.710 GHz 1.715 GHz 100,000 kHz 1,71365 GHz £.78 dBm -24.22 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78100 GHz -24.62 dbm -11.62 dB
1 j { i

Date: 2.FEB.2022 20:41.41
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FR1 n66 / 5MHz / DFT-S OFDM / 64Q

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum | sp n "y
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
20 dbiail ek Baks | SPURIAIE CHBEKABS BARS
Line _$PURIOUS INE_ABS PABS J‘ Line _$PURIOUS_LINE_ABS, r\l PASS
10 dBm ] 10 dBm \
0 dém : 0 dem .\
10 dBm } -10 dem b
SPURIOUS_LINE_ABS_ \\ P/ {
20 dBm f s 20 dBm 1
iR
-30 dem n‘ -30 dBm i I{‘
. / ]\J. ‘ | ” \ —
-40 dam r + 1 40 dem ! ¥ 4 R
[ A Wy L/ Al VT .
50 dBm & L - , i
S Tt W VLUU j dem J 7 N b <
60 dem Y, -EDM
70 dém 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ]|l Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170825 GHz -33.65 dem -20.65 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77963 GHz 18.12 dBm -11.88 d&
1,709 GHz 1.710 GHz 50.000 kHz 171000 GHz -16.85 dém -3.85 dB 1780 GHz 1781 GHz 50.000 kHz 178000 GH= 50,42 dBm 2342 dB
1,710 GHz 1.715 GHz 100,000 kHz 171033 GHz 17.60 dBm -12.40 dB 1.781 CHz 1700 GH2 1.00D Mz 178151 CHe ~32.71 cbm 1571 db
)i | [ i 1 ™

Date: 2 FEB 2022 20:33:25

Date: 2 FEB 2022 20014328

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.40 db

Mode Auto Sweep

Ref Level 23,70 dBm
SGL Count 100/100

Offset 5.40 d&

Mode Auto Sweep

@1 Avgpwr @1 avgpwr
20 abli A SPUB e CHbELAS_ BARS
Line BEPURIOUS INE_ABS Line SPURIOUS. INE_ABS PASES
10 dBm 10 dém
e A st D/‘“’W"’"‘V"”“"’M'W““"WW
0 dém f W ) dBm: \
-10 dBm f 1 10 dBm
SPURIOUS_LINE_ABS_ |{ \
20 dem f 20 dBm.
b,
. \ -
-30 dem = ¢ a0 dem e’
A et
.l iy |
-40 dBm ) ai -40 dBm e
PR T ! g
M»-‘J\ ‘»MM
Bm -50 dem
-&0 dBm -60 dem
-70 dBm -70 dem:
Start 1.7 CHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  alimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
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FR1 n66 / 20MHz / DFT-s-OFDM / 16QAM
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